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TEST REPORT

VERIFICATION WEBSITE: www. gtt.net.cn
VERIFICATION CODE: CCVW-4032-14
No:210001071 DATE:2021-07-29

APPLICANT: Guangzhou Powecom Labor Insurance Supplies Co., Ltd
Floor 1, 3 and 4, Building 1, No.43, Tuanjie Road, Xinya Street, Huadu Distric
Guangzhou City, Gangdong Province.P.R. China

THIRTY (30) PIECES OF KN95 Protective Mask
BRAND: POWECOM

STYLE NO. :202107

SIZE: KN95

DATE RECEIVED/DATE TEST STARTED: 2021-07-23 14:45
CONCLUSION:

FILTRATION EFFICIENCY TO NaCl PARTICULATE MATTER M
INSPIRATORY RESISTANCE M
EXPIRATORY RESISTANCE M
HEAD BAND M

NOTE: “M” -MEET CLIENT’ S REQUIREMENT “F” -BELOW CLIENT'S REQUIREMENT
“___" _NO COMMENT ~ “N” -HALF GRADE LOW “L” -ONE GRADE LOW

REMARK:

IN THIS REPORT, THE SAMPLES ARE TESTED UNDER PRESCRIBED ENVIRONMENTAL CONDITIONS IN THE CORRESPONDING STANDARDS,
UNLESS OTHERWISE NOTED.

COPIES OF THE REPORT ARE VALID ONLY RE-STAMPED.

WHEN THE INFORMATION PROVIDED BY THE CUSTOMER MAY AFFECT THE EFFECTIVENESS OF THE RESULTS, OUR INSTITUTE WILL
NOT ASSUME ANY RESPONSIBILITY.

AUTHORIZED STGNATORY: &N‘l "5 :
WenLi Liu SENTOR ENGINEER
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FILTRATION EFFICIENCY TO NaCl PARTICULATE MATTER (%)

(GB 2626-2019 6.3 AIR FLOW:85L/min AEROSOL:NaCl AEROSOL CONCERTRATTON : 15mg/m?

TEMPERATURE : 25. 5°C RH: 38. 0%)

UNTREATED SAMPLE:

1 99.70 28 99.61
3% 99.66 4% 99. 55
58 99.71 6#  99.65
T  99.60 8# 99.54
9%  99. 64 104 99. 71
11# 99. 64 124 99. 57
13# 99. 54 14# 99. b5
15# 99, 64

SAMPLE AFTER PRETREATMENT:
1#  99.47 28 99,37
38 99.40 4 99,49
b# 99.52

REQUIREMENT
=95.0

(KN95)

(GB 2626-2019)

INSPIRATORY RESISTANCE (Pa)
(GB 2626-2019 6.5 HEAD MODEL:MEDIUM)

UNTREATED SAMPLE

1#: 94.5

2#: 100. 4

SAMPLE AFTER PRETREATMENT
1#: 84. 7

2#: 85. 7

REQUTREMENT
<210
(GB 2626-2019)

EXPIRATORY RESISTANCE (Pa)
(GB 2626-2019 6.6 HEAD MODEL:MEDIUM)

UNTREATED SAMPLE

1#: 77.6

28: 79.3

SAMPLE AFTER PRETREATMENT
1#: 77.8

28 76.6

REQUIREMENT
=210
(GB 2626-2019)

HEAD BAND
(GB 2626-2019 6.11)

PASS

REQUTREMENT

EACH HEAD BAND, BUCKLE AND OTHER ADJUST
PARTS OF MASK SHOULD NOT SLIP OR BREAK
UNDER 10N TENSTON FOR 10S.

(DISPOSABLE MASK)

(GB 2626-2019)
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